UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 1/ PWL 16/ 8 dBi Antenna Group

Spectrum [E

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
Att ace  SWT 57Tps  VBW 3IMHz  Mode Auto FFT

Count 25/300
@ LRm Viaw

mMi[1] 0,57 dBm|
5.177469770 GHz|
s
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/ \
/
/
]
3?0!2 pts Spon 30.0 MHz
)i | Measuring...  QEARRARRN WO e

11806763
Oete: 12 SEP 2019 091503

Bottom Channel

Results: 802.11a/ 20 MHz / 6 Mbps / MIMO / Port 2/ PWL 16/ 8 dBi Antenna Group

Spectrum “,P
Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.7ps VBW IMHz Mode Auto FFT
Count 300,300
@ LRm Viaw
Mi1] )34 dBim|
5.177163210 GHz|
/ x
/
/ \
T |
/ A,
3?0!2 pts Span 30.0 MHz
= _
JL J G vo
11806763
Oate: 12 SEP 2019 06:17:02

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 17 / 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corprggted PSD Duty Cycle Cogggted
Correction Correction
(dBm /MHz) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom + 1 1.2 0.5 1.7 1.4 0.5 1.9
Middle 1.1 0.5 1.6 1.0 0.5 15
Top 1.1 0.5 1.6 1.2 0.5 1.7
Corrected Corrected Combined
PSD PSD Limit i
Channel Port 1 Port 2 PSD P M(zérg;n Result
(dBm /MHz) | (dBm /MHz) | @BM /MH2) (dBm/MHz)
Bottom + 1 1.7 1.9 4.8 5.9 1.1 Complied
Middle 1.6 15 4.6 5.9 1.3 Complied
Top 1.6 1.7 4.7 5.9 1.2 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 17/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.Tus  VBW 3 Mhz
Count 300,300

Mode Auto FFT

=]

Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

Att ace  SWT S.Tps VBW 3 MHz

Mode Auto FFT

@ LRm Viaw
M1[1]

@ LRm Viaw

1.23 dBm)|
5.198599420 GHz|

Mi[1] 1.10 dBm)|
5.221260900 GHz|

-70 dém-

CF 5.2 GHz 32001 pts
—_ —

Span 30.0 MHz

11806763
Oete: 16.SEP 2019 092217

3?012 pts Spon 30.0 MHz

11806763
Oete: 16.SEP 2019 091309

Bottom +1 Channel

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
po AL Qs SWT 57Tps  VBW 3IMHz  Mode Auto FFT
Count 300,300

@ LRm Viaw
M1[1]

1.0% dBm)|
5.243673950 GHz|

-70 dém-

CF 5,24 GHz 32001 pts
—_ —

Span 30.0 MHz

11806763
Oete: 16.SEP 2019 09:08:37

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2/ PWL 17/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.Tus  VBW 3 Mhz
Count 300,300

Mode Auto FFT

At
Count 300,300

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

ace  SWT 57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw
M1[1]

@ LRm Viaw

1.40 dBm|
201307770 GHz|

Mi[1] 100 dBm)|

5.221589010 GHz|

-70 dém-

CF 5.2 GHz 32001 pts
—_ —

11806763
Oete: 16.SEP 2019 092017

Span 30.0 MHz

3?012 pts Spon 30.0 MHz

11806763
Oete: 16.SEF 2019 09:15:41

Bottom +1 Channel

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
po AtL 5.Tus  VBW 3 Mhz
Count 300,300

ace  SWT Mode Auto FFT

@ LRm Viaw
M1[1]

5.237495080 GHz|

1.22 dBm)|

-70 dém-

CF 5,24 GHz 32001 pts
—_ —

11806763
Oete: 16.SEP 2019 085439

Span 30.0 MHz

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 16/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
Correction PSD Correction PSD
(dBm /MHz) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom 0.1 0.5 0.6 0.1 0.5 0.6
Corrected Corrected Combined
PSD PSD Limit i
Channel Port 1 Port 2 PSD - ITI\I/IH M(zérg;n Result
(dBm /MHz) | (dBm /MHz) | @BM /MH2) (dBm/MHz)
Bottom 0.6 0.6 3.6 5.9 2.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 16/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
ace  SWT S.Tps VBW 3 MHz

Mode Auto FFT

Mi[1]

),13 dBm)|
5.184232680 GHz|

32001 pts
—

Span 30.0 MHz

Measuring...

11806763
Oete: 12 SEP 2019 09.45:37

W we el

Bottom Channel

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2/ PWL 16/ 8 dBi Antenna Group

Spectrum

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

At Qs SWT 5.7ps VBW IMHz Mode Auto FFT
Count 300,300
@ LRm Viaw
mMi[1] 0,05 dBm|
5.178912530 GHz|
X
ra \
! \
/ \
/ Y
,
3?0!2 pts Span 30.0 MHz

11806763
Oete: 12 SEP 2019 09:48:44

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 17 / 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
Correction PSD Correction PSD
(dBm /MHz) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom + 1 1.0 0.4 1.4 1.2 0.4 1.6
Middle 1.2 0.4 1.6 1.3 0.4 1.7
Top 1.1 0.4 1.5 1.3 0.4 1.7
Corrected Corrected Combined o
Channel PF:)?P 1 PF:)?P 2 (ZZEn @ BII”:]TI\I/ItHz) M(zérg;n Result
(dBm /MHz) | (dBm /MHz) IMHz)
Bottom + 1 1.4 1.6 4.5 5.9 1.4 Complied
Middle 1.6 1.7 4.7 5.9 1.2 Complied
Top 15 1.7 4.6 5.9 1.3 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /20 MHz / MCSO / MIMO / Port 1 / PWL 17/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

At Qs SWT
Count 300,300

57Tps  VBW 3IMHz  Mode Auto FFT

=]

Ref Laval 22.00 dém
At @008
Count 300,300

Offset 12.00 638 & RBW 1 MHz
SWT 57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw

M1[1]

@ LRm Viaw

0.99 dBm)|
5.198718480 GHz|

Mi[1] 1.18 dBm)|
5.213559580 GHz]

-70 dém-

CF 5.2 GHz

3?012 pts

11806763
Oete: 16.SEF 2019 082202

Span 30.0 MHz

3?012 pts Spon 30.0 MHz
_—

11806763

Date: 16.5EP 2019 083217

Bottom +1 Channel

=]

po AtL Qs SWT
Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw

M1[1]

1.06 dBm)|
5.246373860 GHz|

-70 dém-

CF 5,24 GHz

3?012 pts

11806763
Oete: 16.SEF 2019 08:35:41

Span 30.0 MHz

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /20 MHz / MCSO / MIMO / Port 2/ PWL 17/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

At @008
Count 300,300

SWT

57Tps  VBW 3IMHz  Mode Auto FFT

=]

At @008
Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

SWT

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw

M1[1]

1.23 dBm)|
5.202180560 GHz|

-70 dém-

@ LRm Viaw

Mi[1] 1,30 dBm)|
5.217796940 GHz|

CF 5.2 GHz

3?012 pts

11806763
Oete: 16.SEP 2019 082457

Span 30.0 MHz

3?012 pts Spon 30.0 MHz
_

11806763
ete: 16.SEF 2019 08:30:01

Bottom +1 Channel

=]

po AtL @008
Count 300,300

SWT

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw

M1[1]

1.3 dBm|
5.237856000 GHz|

-70 dém-

CF 5,24 GHz

3?012 pts

11806763
Oete: 16.SEP 2019 08:38.45

Span 30.0 MHz

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 16 / 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
Correction PSD Correction PSD
(dBm /MHz) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom -0.2 0.4 0.2 0.4 0.4 0.8
Corrected Corrected Combined
PSD PSD Limit i
Channel Port 1 Port 2 PSD - ITI\I/IH M(zérg;n Result
(dBm /MHz) | (dBm /MHz) | @BM /MH2) (dBm/MHz)
Bottom 0.2 0.8 3.5 5.9 2.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /20 MHz / MCSO / MIMO / Port 1 / PWL 16 /8 dBi Antenna Group

Spectrum

=]

At Qs SWT
Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ 1Fm Yiaw

Mi[1]

), 20 dBm)|
73357080 GHz|

32001 pts
—

Span 30.0 MHz

11806763
Oete: 12 SEP 2019 092650

Bottom Channel

Results: 802.11ac /20 MHz / MCSO / MIMO / Port 2/ PWL 16/ 8 dBi Antenna Group

Spectrum “,P
Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.7ps VBW IMHz Mode Auto FFT
Count 300,300
@ LRm Viaw
Mi1] )41 dBm)|
5.182194620 GHz|
T -
§ Y
! ¥
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/ ','.
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/ \
3?0!2 pts Span 30.0 MHz
L G vo

11806763
Oete: 12 SEP 2019 092502

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 1+2 / PWL 18/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MH2)
Bottom -0.7 0.4 -0.3 -0.6 0.4 -0.2
Top -0.8 0.4 -0.4 -0.8 0.4 -0.4
Corrected Corrected Combined
PSD PSD Limit i
Channel Port 1 Port 2 PSD - ITI\I/IH M(zérg;n Result
(dBm /MHz) | (dBm /MHz) | @BM /MH2) (dBm/MHz)
Bottom -0.3 -0.2 2.8 5.9 3.1 Complied
Top -0.4 -0.4 2.6 5.9 3.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCSO/ MIMO / Port 1 / PWL 18/ 8 dBi Antenna Group

Spectrum

(=]

(=]

At Qs SWT
Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

G4ps  VBW 3IMHZ  Mode Auto FFT At

Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
ace  SWT

G4ps  VBW 3IMHZ  Mode Auto FFT

@ LRm Viaw

@ LRm Viaw
Mi[1] 0.71 dBm|
5.18733570 GHz|

Mi[1] 0.7 dBm|
5.23324740 GHz|

-70 dém-

CF 5,19 GHz

3?012 pts Spon 60.0 MHz

11806763
Oete: 25 APR 2019 16:1049

3?012 pts Spon 60.0 MHz

11806763
Oete: 25 APR 2019 16:16:09

Bottom Channel

Top Channel

Results: 802.11n / HT40 / MCSO / MIMO / Port 2/ PWL 18/ 8 dBi Antenna Group

Spectrum

(=]

(=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

Att @ SWT G4ps  VBW IMHZ  Mode Auto FET Att @ SWT G4ps  VBW IMHZ  Mode Auto FET
Count 300/300 Count 300/300
@ LFm Viaw @ LFm Viaw
M1[1] 0,62 dBm| Mi[1] 0. 79 dim|
5.18343020 GHz| 523356990 GHz|
- — =
] [ Im— —TT /—/"—v— ——]
/ 4 | 3
| | | |
! I| 1. .I
/ 4 / 1
/ \ / \
/ \ / \
n . - S
-70 dim

CF 5,19 GHz

3?012 pts Spon 60.0 MHz

11806763
Oete: 25 APR 2019 161229

3?012 pts Spon 60.0 MHz

11806763
Oete: 25 APR 2019 16:14:35

Bottom Channel

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1+2 / PWL 18/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom -0.6 0.4 -0.2 -1.1 0.4 -0.7
Top -0.8 0.4 -0.4 -1.0 0.4 -0.6
Corrected Corrected Combined
PSD PSD Limit i
Channel Port 1 Port 2 PSD - ITI\I/IH M(zérg;n Result
(dBm /MHz) | (dBm /MHz) | @BM /MH2) (dBm/MHz)
Bottom -0.2 -0.7 2.6 5.9 3.3 Complied
Top -0.4 -0.6 2.5 5.9 3.4 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1 / PWL 18/ 8 dBi Antenna Group

Spectrum

(=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 94ps  VBW 3 Mhz
Count 300,300

Mode Auto FFT

(=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 94ps  VBW 3 Mhz
Count 300,300

Mode Auto FFT

@ LRm Viaw

M1[1]

0,455 dBm)|
5,18636640 GHz|

-70 dém-

@ LRm Viaw

Mi[1] 0.44 dBm|
5.23349490 GHz]
P -\ ——
| \
f |
| |
1 T
/ \
] )
I \
/ \
L
A

CF 5,19 GHz 32001 pts
—_ —

11806763
ete: 25 APR 2019 154556

Span 60.0 MHz

3?012 pts

Span 60.0 MHz

11806763
Oete: 25 APR 2019 15:44:33

Bottom Channel

Top Channel

Results: 802.11ac / HT40 / MCS0O / MIMO / Port 2/ PWL 18/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 94ps  VBW 3 Mhz
Count 300,300

Mode Auto FFT

(=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 94ps  VBW 3 Mhz
Count 300,300

Mode Auto FFT

@ LRm Viaw

M1[1]

1.0% dBm|
5.182 14960 GHz|

-70 dém-

@ LRm Viaw
Mi[1] 105 dBm)|
522216460 GHz|

CF 5,19 GHz 32001 pts
—_ —

11806763
Oete: 25 APR 2019 154826

Span 60.0 MHz

3?012 pts

Span 60.0 MHz

11806763
Oete: 25 APR 2019 15:46:10

Bottom Channel

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCSO / MIMO / Port 1+2 / PWL 18/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MH2)
Single -5.0 0.5 -4.5 -4.8 0.5 -4.3
Corrected Corrected Combined
PSD PSD Limit '
Channel PSD LAl I Result
Port 1 Port 2 2y (dBm/MHz) (dB)
(dBm /MHz) | (dBm /MHz) | @BM /MH2)
Single -4.5 -4.3 -1.3 5.9 7.2 Complied
oy Lol £ Lf;i: ::::“ ¥ LJ :: b :ﬁ: :: Mode 3 FFT = :::Leval = LiLTEc: :\":‘slet ¥ LJ :: b :ﬁ: :: Mode Auto FFT
.-: ICR,L:‘\ :.r. 3=l'l'0 300 .-: Ic: R'L: :.r. 3=l'l'0 300
e : .I:(:il e 5.2249 :I i‘l.l.l:(:il.*l
10 des 10 des
S I NS S e A W - SO AU SO JSU - S S
g .I.' -20 dm .|
30 8 I.'. :, 30 8 f
) / \ ) f.f"f \
P N . S
CF 5.21 GHz 3?012 pts Spon 120.0 MHz CF 5.21 GHz 3?012 pts Spon 120.0 MHz
| T Qe ¥ | T Qe ¥
11906763 11906763
Single Channel Port 1

Result: Pass

Single Channel Port 2
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 1+2+3 / PWL 15/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MH2) (dB) (dBm /MHZ)
Bottom +1 -2.5 0.3 -2.2 -2.6 0.3 -2.3
Middle 2.1 0.3 -1.8 2.7 0.3 -2.4
Top -1.9 0.3 -1.6 -2.3 0.3 -2.0
Port 3
Channel PSD Duty Cycle | Corrected
dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz)
Bottom +1 -1.7 0.3 -1.4
Middle -2.3 0.3 -2.0
Top -1.8 0.3 -1.5
Corrected | Corrected | Corrected Combined
PSD Port | PSD Port PSD Port Limit .
PSD imi Margin
Channel 1 2 3 4B Result
(dBm (dBm (dBm @sm f @Bm/mtz) [ (95)
IMHzZ) IMHzZ) IMHzZ) 2)
Bottom +1 -2.2 -2.3 -1.4 2.8 4.2 1.4 Complied
Middle -1.8 -2.4 -2.0 2.7 4.2 15 Complied
Top -1.6 -2.0 -1.5 3.1 4.2 1.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 1/ PWL 15/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.Tus  VBW 3 Mhz
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 2/ PWL 15/ 8 dBi Antenna Group

Spectrum
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 3/ PWL 15/ 8 dBi Antenna Group

Spectrum
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 1+2+3 / PWL 13/ 8 dBi Antenna Group

Port 1 Port 2
Channel Duty Cycle Corrected Duty Cycle Corrected
PSD : PSD :
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBM /MH2) (dB) (dBm /MHZ)
Bottom -3.7 0.3 -3.4 -4.1 0.3 -3.8
Port 3
Channel PSD Duty Cycle Corrected
dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz)
Bottom -4.3 0.3 -4.0
Corrected | Corrected | Corrected Combined
PSD Port | PSD Port PSD Port . .
Channel 1 2 3 . (dB) Result
(dBm (dBm (dBm /(MHrZ") (dBm/MHz)
/MHZz) /MHZz) /MHZz)
Bottom -3.4 -3.8 -4.0 1.0 4.2 3.2 Complied
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 1/ PWL 13/ 8 dBi Antenna Group

Spectrum [E
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Results: 802.11a/ 20 MHz / 6 Mbps / MIMO / Port 2/ PWL 13/ 8 dBi Antenna Group
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 3/ PWL 13/ 8 dBi Antenna Group

Spectrum
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 15/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz) | (dBm /MH2) (dB) (dBm /MHz)
Bottom +1 -2.5 0.5 -2.0 -2.9 0.5 -2.4
Middle 2.1 0.5 -1.6 -3.0 0.5 -2.5
Top -2.2 0.5 -1.7 -2.9 0.5 -2.4
Port 3
Channel PSD Duty Cycle Corrected
dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHZ)
Bottom +1 -2.2 0.5 -1.7
Middle -2.3 0.5 -1.8
Top -2.5 0.5 -2.0
Corrected | Corrected | Corrected Combined
PSD Port | PSD Port PSD Port Limit .
PSD imi Margin
Channel 1 2 3 dB Result
(dBm (dBm (dBm @sm f @Bmmtz) [ (95)
IMHzZ) IMHzZ) IMHzZ) 2)
Bottom +1 -2.0 2.4 -1.7 2.7 4.2 15 Complied
Middle -1.6 -2.5 -1.8 2.8 4.2 1.4 Complied
Top -1.7 2.4 -2.0 2.7 4.2 15 Complied

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 15/ 8 dBi Antenna Group

Spectrum
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2/ PWL 15/ 8 dBi Antenna Group

Spectrum
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 3/ PWL 15/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
Att ace  SWT S.Tps VBW 3 MHz
Count 25/300

Mode Auto FFT

=]

At
Count 300,300

ace  SWT

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw
M1[1]

5.198739100 GHz|

@ LRm Viaw
2.3 dBm

Mi[1] 2,25 dBm|

5.217060090 GHz|

50 o

-70 dém-

CF 5.2 GHz 32001 pts
—_ —

11806763
Oete: 18 SEP 2019 150542

T | Measuring..  QERRRARES W0 A

Span 30.0 MHz

3?012 pts Spon 30.0 MHz

11806763
Oete: 18 SEF 2019 145430

Bottom +1 Channel

Spectrum ]

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
po AL ace  SWT S.Tps VBW 3 MHz
Count 26/300

Mode Auto FFT

@ LRm Viaw
M1[1]

5.238243180 GHz|

2,49 dBm|

50 o

-70 dém-

CF 5.24 GHz 3?0‘2 pts
il Measuring,

JL J - QIR M0

11806763
Oete: 18 SEP 2019 145116

Span 30.0 MHz

Top Channel

Middle Channel

Page 379 of 828

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 13/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom -3.8 0.5 -3.3 -4.3 0.5 -3.8
Port 3
Channel PSD Duty Cycle Corrected
dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz)
Bottom -3.9 0.5 -3.4
Corrected | Corrected | Corrected Combined
PSD Port | PSD Port PSD Port Limit .
PSD mi Margin
Channel 1 2 3 dB Result
(dBm (dBm (dBm @sm | @Bm/MHz) | (9B)
IMHzZ) IMHzZ) IMHzZ) 2)
Bottom -3.3 -3.8 -34 1.3 2.9 Complied
Result: Pass
Page 380 of 828 FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 13/ 8 dBi Antenna Group

Spectrum [E
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Results: 802.11n /20 MHz / MCS0O / MIMO / Port 2/ PWL 13/ 8 dBi Antenna Group
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 3/ PWL 13/ 8 dBi Antenna Group

Spectrum

At Qs SWT
Count 300,300

Ref Lavel 22.00 dém  Offset 12.00 68 & REW 1 MHz
57Tps  VBW 3IMHz  Mode Auto FFT

@ 1Fm Yiaw

Mi[1]

3,93 dém)|
1290 GHz|

32001 pts
—

Span 30.0 MHz

11806763
Oate: 12 SEP 2019 122233

Bottom Channel

Page 382 of 828

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 15/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBM /MH2) (dB) (dBm /MHZ)
Bottom +1 -2.3 0.4 -1.9 -1.9 0.4 -1.5
Middle -2.4 0.4 -2.0 -1.9 0.4 -1.5
Top -2.3 0.4 -1.9 -1.7 0.4 -1.3
Port 3
Channel PSD Duty Cycle Corrected
dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz)
Bottom +1 -1.5 0.4 -1.1
Middle -1.5 0.4 -1.1
Top -1.4 0.4 -1.0
Corrected | Corrected | Corrected Combined
PSD Port PSD Port PSD Port Limit .
PSD mi Margin
Channel 1 2 3 4B Result
(dBm (dBm (dBm (asm [ @BmMHz) (dB)
IMHzZ) IMHzZ) IMHzZ) 2)
Bottom +1 -1.9 -15 -11 3.3 4.2 0.9 Complied
Middle -2.0 -1.5 -1.1 3.3 4.2 0.9 Complied
Top -1.9 -1.3 -1.0 3.4 4.2 0.8 Complied
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /20 MHz / MCSO / MIMO / Port 1 / PWL 15/ 8 dBi Antenna Group
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 2 / PWL 15/ 8 dBi Antenna Group
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 3/ PWL 15/ 8 dBi Antenna Group

Spectrum
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 13/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom -3.3 0.4 -2.9 -2.8 0.4 -2.4
Port 3
Channel PSD Duty Cycle Corrected
dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz)
Bottom -2.6 0.4 -2.2
Corrected | Corrected | Corrected Combined
PSD Port | PSD Port PSD Port Limit .
PSD imi Margin
Channel 1 2 3 4B Result
(dBm (dBm (dBm @sm | @Bm/MHz) | (9B)
IMHzZ) IMHzZ) IMHzZ) 2)
Bottom -2.9 2.4 -2.2 2.3 1.9 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac /20 MHz / MCSO / MIMO / Port 1 / PWL 13/ 8 dBi Antenna Group

Spectrum [E

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
ace  SWT 57Tps  VBW 3IMHz  Mode Auto FFT

mMi[1] 3,30 dBm|
5.183873630 GHz|

3?0!2 pts Span 0.0 MHz
il | Measuring...  QEARRARRN WO T

11806763
Oete: 12 SEP 2019 11:51:58

Bottom Channel

Results: 802.11ac / 20 MHz / MCS0 / MIMO / Port 2/ PWL 13 /8 dBi Antenna Group

Spectrum [E

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
ace  SWT 57Tps  VBW 3IMHz  Mode Auto FFT

mMi[1] 2,77 dBm|

73425520 GHz|

3?0!2 pts Span 0.0 MHz
il | Measuring...  QRRRRARAD WO reme

11806763
Oete: 12 SEP 2019 11:4514

Bottom Channel
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 3/ PWL 13/ 8 dBi Antenna Group

Spectrum [E

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

Att ace  SWT 5.7ps VBW IMHz Mode Auto FFT
Count 26/300

@ LRm Viaw

M1[1] 2,62 diim)

3?0!2 pts Span 0.0 MHz
| Measuring.. RRRREREND WO e

11908763
Dene: 12 SEP 2019 11:46:27

Bottom Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom -5.6 0.4 5.2 -6.1 0.4 -5.7
Top -5.9 0.4 -55 -6.3 0.4 -5.9
Port 3
Channel PSD Duty Cycle Corrected
dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz)
Bottom -6.3 0.4 -5.9
Top -6.2 0.4 -5.8
Corrected | Corrected | Corrected Combined
PSD Port | PSD Port PSD Port . .
PSD Limit Margin
Channel 1 2 3 o (dB) Result
(dBm (dBm (dBm /(MHrZ") (dBm/MHz)
/MHZz) /MHZz) /MHZz)
Bottom -5.2 -5.7 -5.9 -0.8 4.2 5.0 Complied
Top -55 -5.9 -5.8 -0.9 4.2 5.1 Complied

Result: Pass
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16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCSO/ MIMO / Port 1 / PWL 14/ 8 dBi Antenna Group

Spec

(=

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz

Spec

&
=

Ref Leval 22.00 dem  Offset 12.00 G3 @ RBW L Mhz
b At S0CE SWT  S4ps  VBW IMMZ Mode Auto FFT b At B SWT S4ps  VBW IMHZ Mode Auto FFT
Count 3004300 Count 3004300
@ 1 Vi @ 1 Vi
mMi[1] 5.61 dBm)| mMi[1] 5.97 dBm)|
5,19653040 GHz 522550060 GHz
0d 0d
a - a —
——— A . —l — . S
J— T\ -— P— —, SR
-10 dB - 3 10
\ / \
20 de ! i 20 de f -
| | | |
-30 o - T -30 o 1 -
! Y / \
/ / \
-0 dBm I \ -40 dimr + -
7 . / \
I
/ Nt wh \
-60 dbm: 60 dim
-70 dBrr -70 dBrr
CF 5.19 GHx 47001 pts Span 60.0 MHz CF 5.29 GHx 47001 pts Hpan 0.0 MHz
- —— - —
11908763 11908763
Date: 12 APR 2019 10.46:33 Date: 12 AFR 2018 W0 4227

Bottom Channel

Top Channel

Results: 802.11n / HT40 / MCSO / MIMO / Port 2/ PWL 14 /8 dBi Antenna Group

Spex

(=

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz

Spex

&
=

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz
b At o0 0B SWT S.4ps  VBW IMeMz  Mode Auto FFT b ALt o0oE SWT S4ps  VBW IMHr  Mode Auto FFT
Count 300,300 Count 300/300
@ LRm View @ LRm View
Mi[1] 6.18 dBm| Mi[1] 6.31 dBm|
5.18122900 GHz| 5.22139210 GHz|
104 104
o ; o .
O B S R, S DS I = 1 S SR
10 10
{ i ! A
20d / ! 20d f i
| L] .,' l
a0 ¥ -30 di y T
i / \
/
40 dBm va \ 40 dBm r/ \\
f ! /
S/ ~ ik \ U~
-60 dim -60 dBm
-0 dien- -0 dien-
CF 5.19 GHz 001 pts Hpan 60,0 MHZ CF 5,23 GHz 001 pts Hpan 60,0 MHZ
— p— — —
11806763 11806763

Oate: 12 APR 2019 105024

Date: 12 APR 2019 103830

Bottom Channel

Top Channel
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 3/ PWL 14/ 8 dBi Antenna Group

&

(=

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz

&
=

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz

b At g8 SWT  94ps  VBW IMHz  Mode uto FFT b At Z0cB SWT  S4ps VBW IMHZ Mode suto FFT
Count 3004300 Count 300,300
@ LR View @ LR View
mMi[1] .39 dBm| mMi[1] 6.23 dBm)|
5.10740570 Gz 5.22517200 GHZ]
10 der 10 der
o o My
e |t ~ x| ——
-10 2 -10 .
i ! | ]
20d L : 20d {
! | | \
-20 di + T -20 dB T T
) \ ) \
\ /
/ / \
40 dim 4 40 dim ! \
/ \ 7 ,
e N A I Vol
St — S0 oAt —
-60) diim 60 dim
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CF 5.19 GHx 47001 pts Span 60.0 MHz CF 5.29 GHx 47001 pts Hpan 0.0 MHz
- — - —
Qi we Qi we
11806763 11806763
Dete: 12 APR 2019 105317 Dete: 12 APR 2019 103440

Bottom Channel

Top Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom -7.0 0.4 -6.6 -5.8 0.4 -5.4
Top -7.3 0.4 -6.9 -6.2 0.4 -5.8
Port 3
Channel PSD Duty Cycle Corrected
dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz)
Bottom -6.3 0.4 -5.9
Top -6.3 0.4 -5.9
Corrected | Corrected | Corrected Combined
PSD Port | PSD Port PSD Port . .
PSD Limit Margin
Channel 1 2 3 o (dB) Result
(dBm (dBm (dBm /(MHrZ") (dBm/MHz)
/MHZz) /MHZz) /MHZz)
Bottom -6.6 -54 -5.9 -11 4.2 5.3 Complied
Top -6.9 -5.8 -5.9 -14 4.2 5.6 Complied

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1 / PWL 14/ 8 dBi Antenna Group

Spec

(=

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz

Spec

&
=

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz
b At o0 0B SWT S.4ps  VBW IMeMz  Mode Auto FFT b ALt o0oE SWT S4ps  VBW IMHr  Mode Auto FFT
Count 300,300 Count 300/300
(@ 1Rm View (@ 1Rm View
Mi[1] 7.08 dBm| mMi[1] 7.37 dBm|
5.19497980 GHZ| 5.20626420 GHz|
104 104
o o
" T i T 0 I e e
! 1 fl \
f \ ! \
20de 4 - 20 de L }
-30 di a -30 di . :
40 dim \ 40 dam /
s 7 —]
-60 dim -60 dBm
-0 dien- -0 dien-
CF 5.19 GHz 001 pts Hpan 60,0 MHZ CF 5,23 GHz 001 pts Hpan 60,0 MHZ
— — —
| Qi we

11806763
Date. 12 APR 2019 100244

11806763

Date: 12 APR 2019 101808

Bottom Channel

Top Channel

Results: 802.11ac / HT40 / MCS0 / MIMO / Port 2/ PWL 14/ 8 dBi Antenna Group

Spex

(=

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz

Spex

&
=

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz
b At o0 0B SWT S.4ps  VBW IMeMz  Mode Auto FFT b ALt o0oE SWT S4ps  VBW IMHr  Mode Auto FFT
Count 300,300 Count 300/300
@ LRm View @ LRm View
Mi[1] 5.86 dBm| Mi[1] 6.25 dBm|
5.19349300 GHZ| 5.23340060 GHZ|
104 104
[ [ -
" e ,_/!\_,-'-ﬂ_\_,_._\_ " g T e //‘\_._,_' ——
| [ ) i \
f 1 ! |
| / 1
20 db ] - 20 db { 1
/ i | 1
50 ! 50 /u 1
-4 dem 400 dBm
«/ nr“/ =
-60 dem €00 dim
-0 dien- -0 dien-
CF 5.19 GHz 001 pts Hpan 60,0 MHZ CF 5,23 GHz 001 pts Hpan 60,0 MHZ
— — — —
11806763 11806763
Date: 12 APR 2019 10.05.13 Date: 12 APR 2019 101458

Bottom Channel

Top Channel
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 3/ PWL 14/ 8 dBi Antenna Group

®
=]

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz

&
=

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz

b AtL 2008 SWT 94 ps VBW 3 MHr  Mode Auto FFT b ALt o0oE SWT B4ps VBW 3 MHz  Mode Auto FFT
Count 300,300 Count 300/300
(@ 1R View (@ 1R View
mMi[1] 6.32 dBm| mMi[1] .30 dBm|
5,182 13270 GHz| 5.22644510 GHZ]
10 din 10 din
o o o
. N N I . N N P S
/ Y { 4
20 de - - 20 de - ¥
| 1 | L
-30 did -30 did
4 e / \ 40 dBm /
e s . ~
-60) diim -60 dBm
-0 dien- -0 dien-
CF 5.19 GHz T aR001 pts. Hpan 60,0 MHZ CF 5,23 GHz 001 pts Hpan 60,0 MHZ
— — — —
SRR We J Qi we
11806763 11806763
Date: 12 APR 2019 10.08.08 Date: 12 APR 2019 101239

Bottom Channel

Top Channel
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCSO / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
m z m z
(dBm /MHz) (dB) dBm MMHz) | (@BM /MHZ) (dB) dBm /MH
Single -10.1 0.5 -9.6 -0.8 0.5 -9.3
Port 3
Channel PSD Duty Cycle Corrected
dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz)
Single -10.4 0.5 -9.9
Corrected | Corrected Corrected Combined
PSD Port | PSD Port PSD Port Limit .
PSD imi Margin
Channel 1 2 3 4B Result
(dBm (dBm (dBm @8m | @BmMHz) | (95)
IMHzZ) IMHzZ) IMHzZ) 2)
Single -9.6 -9.3 -9.9 -4.8 4.2 9.0 Complied
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCSO / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna Group

Spec

®
=]

Spec

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz

&
=

Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz
b At o0 0B SWT 1Tus  VBW 3 MMz Mode Auto FFT b ALt o0oE SWT 17us  WBW I MHz  Mode Auto FFT
Count 300/300 Count 300/300
(@ 1Rm View (@ 1Rm View
Mi[1] 10.18 dBm| Mi[1] 3,85 dBm|
5.22501550 GHz| 5.23346600 GHZ|
104 104
o o
-10 @ X -10 di - .
——— T pa—— =) [= STANN P S—— N VAN
f | \ I 1
20 di 20 di
| | |
-30 o + r -30 B - <
| f
Jr \ /
~40 dm / . \\ ~40 dm /
Sy
) i 50
-60 dBm -60 dBm
~70 die -0 dien-
CF 5,21 GHz 001 pts Hpan 1200 MHZ CF 5,21 GHz 001 pts Hpan 1200 MHZ
— — — —— L LN
11806763 11806763
Date: 12 AFR 2019 10.23.00 Date: 12 APR 218 102644
Spectrum e
Ref Level 22.00 dém  Offset 12.00 c8 = RBW L MHz
b At o0 0B SWT 1Tus  VBW 3 MMz Mode Auto FFT
Count 300/300
@ LRm View
Mi[1] 10.41 dBm|
5.20647510 GHz]
104
o
-10 di x
= =y _r—\.v—h_/\\ﬂ,m_\ P Ay,
| \
20 di T 1
o T !
-40 dim ; \
s <
-60 dim:
~70 die
CF 5,21 GHz 001 pts Spon 1200 Mz
| Qi we
11806763
Oete: 12 APR 2019 102610

Single Channel Port 3
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 1+2+3+4 / PWL 14 / 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz) | (dBM /MH2) (dB) (dBm /MHz)
Bottom +1 -3.5 0.3 -3.2 -4.4 0.3 -4.1
Middle -4.4 0.3 4.1 -4.4 0.3 -4.1
Top -4.8 0.3 -4.5 -4.1 0.3 -3.8
Port 3 Port 4
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MHZ) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHz)
Bottom +1 -3.9 0.3 -3.6 -4.9 0.3 -4.6
Middle -4.4 0.3 -4.1 -4.7 0.3 -4.3
Top -4.1 0.3 -3.8 -4.0 0.3 -3.7
Corrected | Corrected | Corrected | Corrected Combined
PSD Port PSD Port PSD Port PSD Port . .
PSD Limit Margin
Channel 1 2 3 4 = (dB) Result
(dBm (dBm (dBm (dBm /(MH’;”) (dBm/MHz)
/MHZz) /MHZz) /MHZz) /MHZz)
Bottom +1 -3.2 -4.1 -3.6 -4.6 2.2 2.9 0.7 Complied
Middle -4.1 -4.1 -4.1 -4.3 1.9 2.9 1.0 Complied
Top -4.5 -3.8 -3.8 -3.7 2.1 2.9 0.8 Complied
Result: Pass
Page 398 of 828 FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 1/ PWL 14/ 8 dBi Antenna Group

Spectrum

=]
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 2/ PWL 14/ 8 dBi Antenna Group

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 57Tps  VBW 3IMHz  Mode Auto FFT
Count 300,300

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 57Tps  VBW 3IMHz  Mode Auto FFT
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@ LRm Viaw
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 3/ PWL 14/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.Tus  VBW 3 Mhz
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Mode Auto FFT
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 4/ PWL 14/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.Tus  VBW 3 Mhz
Count 300,300

Mode Auto FFT
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At Qs SWT
Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
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Mode Auto FFT
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Offset 12.00 638 & RBW 1 MHz

ace  SWT 57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw
M1[1]

3.97 dBm)|
5.234630170 GHz|

sosei]

50 o

-70 dém-

CF 5,24 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 17.00:32

Span 30.0 MHz

Top Channel

Middle Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 1+2+3+4 / PWL 13/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBM /MH2) (dB) (dBm /MHZ)
Bottom -4.4 0.3 -4.1 -4.3 0.3 -4.0
Port 3 Port 4
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MHZ) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHz)
Bottom -4.5 0.3 -4.2 -4.1 0.3 -3.8
Corrected | Corrected | Corrected | Corrected Combined
PSD Port PSD Port PSD Port PSD Port . .
PSD Limit Margin
Channel 1 2 3 4 = (dB) Result
(dBm (dBm (dBm (dBm /(MH’;‘) (dBm/MHz)
/MHZz) /MHZz) /MHZz) /MHZz)
Bottom -4.1 -4.0 -4.2 -3.8 2.0 2.9 0.9 Complied

Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 1/ PWL 13/ 8 dBi Antenna Group

Spectrum [E

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
Att ace  SWT 57Tps  VBW 3IMHz  Mode Auto FFT

Count 300,300
@ LRm Viaw

mMi[1] 4,41 dBm|
5.185492640 GHz|
T
/ \
/| \
{ i
/ A
7/
3?0!2 pts Span 30.0 MHz
= _

11806763
Oete: 12 SEP 2019 151519

Bottom Channel

Results: 802.11a/ 20 MHz / 6 Mbps / MIMO / Port 2/ PWL 13/ 8 dBi Antenna Group

Spectrum [E

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
Att ace  SWT 57Tps  VBW 3IMHz  Mode Auto FFT

Count 300,300
@ LRm Viaw

mMi[1] 4,41 dBm|
5.185154210 GHz]

3?0!2 pts Span 30.0 MHz
= _
] | CECEEE

11806763
Oete: 12 SEP 2019 151321

Bottom Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/20 MHz / 6 Mbps / MIMO / Port 3/ PWL 13/ 8 dBi Antenna Group

Spectrum “—P
RefLevel 22.00 dém  Offset 12.00 c3 @ RBW 1 Mnz
Att WdE SWI STps  VBW 3MHz Mode Auto FFT
Count 33/300
@ LFm Viaw
mMi[1] .54 dBm|
5.182465550 GHz
—_— _-—'—L_‘-'—‘—\—\._
I ‘.~
/ "\
/
3?0!2 pts Spon 30.0 MHz
)i | Measuring...  QRRRRARAD WO e
11806763
Oete: 12 SEP 2019 15:11:37

Bottom Channel

Results: 802.11a/ 20 MHz / 6 Mbps / MIMO / Port 4 / PWL 13/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
ace  SWT S.Tps VBW 3 MHz

Mode Auto FFT

Mi[1]

406 dBm)|

5.173678640 GHz|

Span 30.0 MHz

32001 pts
—

il Measuring...

11806763
Oete: 12 SEP 2019 150653

[ T )

na

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBM /MH2) (dB) (dBm /MHZ)
Bottom + 1 -4.3 0.5 -3.8 -4.7 0.5 -4.2
Middle -4.6 0.5 -4.1 -4.5 0.5 -4.0
Top -4.5 0.5 -4.0 -4.6 0.5 -4.1
Port 3 Port 4
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MHZ) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHz)
Bottom + 1 -5.0 0.5 -4.5 -4.6 0.5 -4.1
Middle -4.8 0.5 -4.3 -4.6 0.5 -4.1
Top -4.3 0.5 -3.8 -4.4 0.5 -3.9
Corrected | Corrected | Corrected | Corrected Combined
PSD Port PSD Port PSD Port PSD Port . .
PSD Limit Margin
Channel 1 2 3 4 = (dB) Result
(dBm (dBm (dBm (dBm /(MH’;”) (dBm/MHz)
/MHZz) /MHZz) /MHZz) /MHZz)
Bottom + 1 -3.8 -4.2 -4.5 -4.1 1.9 2.9 1.0 Complied
Middle -4.1 -4.0 -4.3 -4.1 1.9 2.9 1.0 Complied
Top -4.0 -4.1 -3.8 -3.9 2.1 2.9 0.8 Complied

Result:; Pass
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TEST REPORT NO: UL

-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 14/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.Tus  VBW 3 Mhz
Count 300,300

Mode Auto FFT

=]

At Qs SWT
Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw
M1[1]

@ LRm Viaw

4.25 dBm)|
5.205326710 GHz|

Mi[1] 4,56 dBm|
5.216177930 GHz]

-

50 o

-70 dém-

CF 5.2 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 16:25.07

Span 30.0 MHz

3?012 pts Spon 30.0 MHz

11806763
Oete: 12 SEP 2019 161613

Bottom +1 Channel

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
po ALt Qs SWT 57Tps  VBW 3IMHz  Mode Auto FFT
Count 300,300

@ LRm Viaw
M1[1]

4,48 dBm|
5.244357360 GHz|

-70 dém-

CF 5,24 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 16:11:53

Span 30.0 MHz

Top Channel

MiddleChannel
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2/ PWL 14/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 57Tps  VBW 3IMHz  Mode Auto FFT
Count 300,300

=]

Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
Att ace  SWT

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw
M1[1]

@ LRm Viaw

4,68 dBm|
5.197077900 GHz|

Mi[1] 4,46 dBm)|
5223571760 GHz]

o

50 o

-70 dém-

CF 5.2 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 162039

Span 30.0 MHz

3?012 pts Spon 30.0 MHz

11806763

Oate: 12 SEP 2019 161711

Bottom +1 Channel

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
po ALt Qs SWT 57Tps  VBW 3IMHz  Mode Auto FFT
Count 300,300

@ LRm Viaw
M1[1]

4,56 dBm|
5.238734410 GHz]

50 o

-70 dém-

CF 5,24 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 161057

Span 30.0 MHz

Top Channel

MiddleChannel

Page 408 of 828

FCC 15.407 WLAN - Template Vers. 1.4
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCS0/ MIMO / Port 3/ PWL 14 /8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.Tus  VBW 3 Mhz
Count 300,300

Mode Auto FFT

=]

At Qs SWT
Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw
M1[1]

@ LRm Viaw

4.99 dBm)|
5.200884970 GHz|

Mi[1] 4,79 dBm)|
5.218854410 GHz]

-70 dém-

CF 5.2 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 162617

Span 30.0 MHz

3?012 pts Spon 30.0 MHz

11806763
Oete: 12 SEP 2019 16:18:47

Bottom +1 Channel

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
po ALt Qs SWT 57Tps  VBW 3IMHz  Mode Auto FFT
Count 300,300

@ LRm Viaw
M1[1]

4.25 dBm)|
5.237269150 GHz|

50 o

-70 dém-

CF 5,24 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 16.06:58

Span 30.0 MHz

Top Channel

Middle Channel
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 4 / PWL 14/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.Tus  VBW 3 Mhz
Count 300,300

Mode Auto FFT

=]

At Qs SWT
Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw
M1[1]

@ LRm Viaw

4,57 dBm|
5.197276650 GHz|

Mi[1] 4.0 dBm)|

5.213784570 GHz|

o

50 o

-70 dém-

CF 5.2 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 162443

Span 30.0 MHz

3?012 pts Spon 30.0 MHz

11806763
Oete: 12 SEP 2019 16:15.40

Bottom +1 Channel

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
po ALt 5.Tus  VBW 3 Mhz
Count 300,300

ace  SWT Mode Auto FFT

@ LRm Viaw
M1[1]

4,38 dBm|
5.238371610 GHz|

T

o

50 o

-70 dém-

CF 5,24 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 16.06:02

Span 30.0 MHz

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 13/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom -4.8 0.5 -4.3 -4.8 0.5 -4.3
Port 3 Port 4
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz) | (4Bm /MHZ) (dB) (dBm /MHz)
Bottom -5.0 0.5 -4.5 -4.4 0.5 -3.9
Corrected | Corrected | Corrected | Corrected Combined
PSD Port PSD Port PSD Port PSD Port . .
PSD Limit Margin
Channel 1 2 3 4 . (dB) Result
(dBm (dBm (dBm (dBm /(MHrZ") (dBm/MHz)
/MHZz) /MHZz) /MHZz) /MHZz)
Bottom -4.3 -4.3 -4.5 -3.9 1.8 2.9 1.1 Complied
Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 13/ 8 dBi Antenna Group

o
Spectrum [ G
RefLevel 22.00 dém  Offset 12.00 c3 @ RBW 1 Mnz
Att @ds SWT 57ps  VBW MM Mode Auto FET
Count 24/300
@ LFm Viaw

mMi[1] 4,75 dBm|
5.183180840 GHz]

3?0!2 pts Span 0.0 MHz
| Measuring.. RRRREREND WO i

11806763
Oete: 16 SEP 2019 16:54:10

Bottom Channel

Results: 802.11n /20 MHz / MCS0O / MIMO / Port 2/ PWL 13/ 8 dBi Antenna Group

Spectrum [“—P
RefLevel 22.00 dém  Offset 12.00 c3 @ RBW 1 Mnz
WdE SWI STps  VBW 3MHz Mode Auto FFT
25/300
mMi[1] 4,40 dBm|
5173768630 GHz
/_—-—L————,_‘,-—-——‘———-—\
7 \
! \
/ 4
| \
! A\
3?0!2 pts Spon 30.0 MHz
)i | Measuring.. RRRRRACED WO eraor
11806763
Oete: 18 SEP 2019 16:5224

Bottom Channel
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 3/ PWL 13/ 8 dBi Antenna Group

o
Spectrum [ G
RefLevel 22.00 dém  Offset 12.00 c3 @ RBW 1 Mnz
Att @ds SWT 57ps  VBW MM Mode Auto FET
Count 25/300
@ LFm Viaw

mMi[1] 4,95 dBm|

5,183237090 GHz|

3?0!2 pts Spon 30.0 MHz
| Measuring..  QRERERRED WO i

11806763
Oete: 18 SEF 2019 165052

Bottom Channel

Results: 802.11n /20 MHz / MCS0O / MIMO / Port 4 / PWL 13/ 8 dBi Antenna Group

Spectrum [n_p

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

At Qs SWT 5.7ps VBW IMHz Mode Auto FFT
Count 300,300

@ LRm Viaw

Mi[1]

3?0!2 pts Span 30.0 MHz
_

11806763
Oete: 18 SEF 2019 16:45:10

Bottom Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 14 /8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBM /MH2) (dB) (dBm /MHZ)
Bottom + 1 -4.3 0.4 -3.9 -4.7 0.4 -4.3
Middle -4.1 0.4 -3.7 -4.0 0.4 -3.6
Top -3.6 0.4 -3.2 -4.0 0.4 -3.6
Port 3 Port 4
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MHZ) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHz)
Bottom + 1 -4.6 0.4 -4.2 -4.0 0.4 -3.6
Middle -4.7 0.4 -4.3 -4.1 0.4 -3.7
Top -4.8 0.4 -4.4 -4.7 0.4 -4.3
Corrected | Corrected | Corrected | Corrected Combined
PSD Port PSD Port PSD Port PSD Port . .
PSD Limit Margin
Channel 1 2 3 4 = (dB) Result
(dBm (dBm (dBm (dBm /(MH';”) (dBm/MHz)
/MHZz) /MHZz) /MHZz) /MHZz)
Bottom + 1 -3.9 -4.3 -4.2 -3.6 2.0 2.9 0.9 Complied
Middle -3.7 -3.6 -4.3 -3.7 2.2 2.9 0.7 Complied
Top -3.2 -3.6 -4.4 -4.3 2.2 2.9 0.7 Complied

Result:; Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /20 MHz / MCSO / MIMO / Port 1 / PWL 14/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.Tus  VBW 3 Mhz
Count 300,300

Mode Auto FFT

=]

At Qs SWT
Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw
M1[1]

@ LRm Viaw
1.31 dém|
5201934940 GHz

Mi[1] 4.10 dBm)|
5222002440 GHz|

-70 dém-

CF 5.2 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 15:37.02

Span 30.0 MHz

3?012 pts Spon 30.0 MHz

11806763
Oete: 12 SEP 2019 155259

Bottom +1 Channel

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
po ALt Qs SWT 57Tps  VBW 3IMHz  Mode Auto FFT
Count 300,300

@ LRm Viaw
M1[1]

360 dBm|
5.233703010 GHz|

=50 diy

50 o

-70 dém-

CF 5,24 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 15:56:37

Span 30.0 MHz

Top Channel

Middle Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 2/ PWL 14/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

At
Count 300,300

ace  SWT

57Tps  VBW 3IMHz  Mode Auto FFT

=]

At
Count 300,300

ace  SWT

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw

M1[1]

5, 197676010 GHz|

@ LRm Viaw

4.6 dBim|

M1[1]

5.217372270 GHz|

3.99 dBm)|

=50 diy

50 o

-70 dém-

CF 5.2 GHz

3?012 pts

11806763
Oete: 12 SEP 2019 15:37:58

Span 30.0 MHz

3?012 pts

11806763
Oete: 12 SEF 2019 155041

Span 30.0 MHz

Bottom +1 Channel

=]

po ALt
Count 300,300

ace  SWT

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw

M1[1]

5.237282270 GHz|

3.98 dBm)|

=50 diy

50 o

-70 dém-

CF 5,24 GHz

3?012 pts

11806763
Oete: 12 SEP 2019 155739

Span 30.0 MHz

Top Channel

Middle Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral

Density (continued)

Results: 802.11ac / 20 MHz / MCS0O/ MIMO / Port 3/ PWL 14 /8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.Tus  VBW 3 Mhz
Count 300,300

Mode Auto FFT

=]

At
Count 300,300

ace  SWT

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw
M1[1]

5, 198683790 GHz|

@ LRm Viaw

4,57 dBm|

Mi[1] 4,05 dBm)|

5.214831720 GHz|

=50 diy

50 o

-70 dém-

CF 5.2 GHz 3?012 pts
)| ] [

11806763
Oete: 12 SEP 2019 15:41:36

Span 30.0 MHz

3?012 pts Spon 30.0 MHz

11806763
Oete: 12 SEP 2019 15:45.20

Bottom +1 Channel

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
po ALt Qs SWT 5.Tus  VBW 3 Mhz
Count 300,300

Mode Auto FFT

@ LRm Viaw
M1[1]

5.238614420 GHz|

4,83 dBm|

-70 dém-

CF 5.24 GHz 3?012 pts
)| ] [T

11806763
Oete: 12 SEP 2019 15:58:33

Span 30.0 MHz

Top Channel

Middle Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 4 / PWL 14/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 5.Tus  VBW 3 Mhz
Count 300,300

Mode Auto FFT

=]

At Qs SWT
Count 300,300

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

57Tps  VBW 3IMHz  Mode Auto FFT

@ LRm Viaw
M1[1]

@ LRm Viaw

4,02 dBm)|
5,198781290 GHz|

Mi[1] 4,08 dBm)|
5.2 16838850 GHz]

-70 dém-

CF 5.2 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 154331

Span 30.0 MHz

3?012 pts Spon 30.0 MHz

11806763
Oete: 12 SEP 2019 15:48:12

Bottom +1 Channel

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
po ALt Qs SWT 57Tps  VBW 3IMHz  Mode Auto FFT
Count 300,300

@ LRm Viaw
M1[1]

4.71 dBm)|
5.243720820 GHz|

=50 diy

50 o

-70 dém-

CF 5,24 GHz 32001 pts
—_ —

11806763
Oete: 12 SEP 2019 16:0233

Span 30.0 MHz

Top Channel

Middle Channel
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / 20 MHz / MCSO0O / MIMO / Port 1+2+3+4 / PWL 13/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom -4.5 0.4 -4.1 -4.3 0.4 -3.9
Port 3 Port 4
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MHz) (dB) (dBm /MHz) | (4Bm /MHZ) (dB) (dBm /MHz)
Bottom -5.0 0.4 -4.6 -4.4 0.4 -4.0
Corrected | Corrected | Corrected | Corrected Combined
PSD Port PSD Port PSD Port PSD Port PSD Limit Marai
Channel 1 2 3 4 . (‘ng)m Result
(dBm (dBm (dBm (dBm /(MH';‘) (dBm/MHz)
/MHZz) /MHZz) /MHZz) IMHZz)
Bottom -4.1 -3.9 -4.6 -4.0 1.9 2.9 1 Complied
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac /20 MHz / MCSO / MIMO / Port 1 / PWL 13/ 8 dBi Antenna Group

Spectrum [n_p

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

At Qs SWT 5.7ps VBW IMHz Mode Auto FFT
Count 300,300

@ LRm Viaw

mMi[1] .53 dBm|
5.173616760 GHz|
/~—'—L—-——-—--‘.‘_,.-————'———~——a_
/ i\
! \
)
i y
4 / N
3?0!2 pts Span 30.0 MHz
= _
L | CECEEE

11806763
Oete: 18 SEP 2019 17:04:00

Bottom Channe

Results: 802.11ac / 20 MHz / MCS0 / MIMO / Port 2/ PWL 13 /8 dBi Antenna Group

Spectrum [“—P
RefLevel 22.00 dém  Offset 12.00 c3 @ RBW 1 Mnz
Att @ds SWT 57ps  VBW MM Mode Auto FET
Count 26/300
@ LFm Viaw
mMi[1] 4,41 dBm|
5.177510080 GHz
|, — T
/ A
!
! 1
1
i/ \
!
3?0!2 pts Spon 30.0 MHz
)i | Measuring...  QRRRRARAD WO e
11806763
Oete: 18 SEP 2019 17:01:54

Bottom Channel
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 3/ PWL 13/ 8 dBi Antenna Group

Spectrum [“—P
RefLevel 22.00 dém  Offset 12.00 c3 @ RBW 1 Mnz
Att WdE SWI STps  VBW 3MHz Mode Auto FFT
Count 25/300
@ LFm Viaw
mMi[1] 4,95 dBm|
5.183237090 GHz
o —
! \
: :
.'I I\
y
LY
3?0!2 pts Spon 30.0 MHz
)i | Measuring...  QRRRRARAD WO "
11806763
Oete: 18 SEF 2019 165052

Bottom Channel

Results: 802.11ac / 20 MHz / MCS0 / MIMO / Port 4/ PWL 13 /8 dBi Antenna Group

Spectrum

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
Att ace  SWT 57Tps  VBW 3IMHz  Mode Auto FFT

Count 300,300
@ LRm Viaw

mif1]
5.17
—— L —
.’f \
/ 1
;I- I\I
|
3?0!2 pts Span 30.0 MHz
= _
JL J W e

11806763
Oete: 18 SEF 2019 16:45:10

Bottom Channel
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom -5.6 0.4 5.2 -6.2 0.4 -5.8
Top -5.9 0.4 -55 -6.2 0.4 -5.8
Port 3 Port 4
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MHZ) (dB) (dBm /MHz) | (4Bm /MHZ) (dB) (dBm /MHz)
Bottom -6.3 0.4 -5.9 -7.0 0.4 -6.6
Top -6.3 0.4 -5.9 -6.9 0.4 -6.5
Corrected | Corrected | Corrected | Corrected Combined
PSD Port PSD Port PSD Port PSD Port i .
PSD Limit Margin
Channel 1 2 3 4 B (dB) Result
(dBm (dBm (dBm (dBm /(MHrZ“) (dBm/MHz)
/MHZz) /MHZz) /MHZz) /MHZz)
Bottom -5.2 -5.8 -5.9 -6.6 0.2 2.9 2.7 Complied
Top -5.5 -5.8 -5.9 -6.5 0.1 2.9 2.8 Complied

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCSO/ MIMO / Port 1 / PWL 15/ 8 dBi Antenna Group

Ref Lavel 22.00 dém Offset 12.00 3 & RBW 1 MHz Ref Lavel 22.00 dém Offset 12.00 3 & RBW 1 MHz
At 2o SWT 4ps YBW 3 MHZ  Mode Auto FFT At 2o SWT 4ps YBW 3 MHZ  Mode Auto FFT
Count 300/300 Count 300/300
@ LFm Viaw @ LFm Viaw
M1[1] 5,62 dBm| mMi[1] 5,98 dBm|
5.19349860 GHz| 5.23506420 GHz|
| — ,_\_,_.__\,,_L_.-_._,_,_w__‘_ | — ~—"‘"_“—""—"‘“\ L —
\ f \
{ 1 1 4
f | | \
I | / I
i t i T
;.f'r \\ / \\
/ \ / \
R4 \ A A
CF 5,19 GHx 3?012 pts Spon 60.0 MHz 3?012 pts Spon 60.0 MHz
)| G v Di i e
11906763 11805763
Date: 18.AFR 2019 083544 Date: 18.APR 2019 08:38:15
Bottom Channel Top Channel
Results: 802.11n / HT40 / MCS0O / MIMO / Port 2/ PWL 15/ 8 dBi Antenna Group
Ref Lavel 22.00 dém Offset 12.00 3 & RBW 1 MHz Ref Lavel 22.00 dém Offset 12.00 3 & RBW 1 MHz
At 2o SWT 4ps YBW 3 MHZ  Mode Auto FFT At 2o SWT 4ps YBW 3 MHZ  Mode Auto FFT
Count 300/300 Count 300/300
@ LFm Viaw @ LFm Viaw
M1[1] .28 dBm| mMi[1] .26 dBm|
5.19800220 GHz| 5.23445860 GHz|
I Ly S -
T 7 S~ — = |7 — T
/ | |
| 1 i |
f \ { |
i 1)
/ \\ / \
/ i 7 Y
\/ \ ! \/
CF 5,19 GHx 3?012 pts Spon 60.0 MHz 3?012 pts Spon 60.0 MHz
)| G v )l G v
11906763 11805763
Date: 18.AFR 2019 083414 Date: 18 AFR 2019 08:36:49

Bottom Channel

Top Channel
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCSO / MIMO / Port 3/ PWL 15/ 8 dBi Antenna Group

(=]

RefLevel 22.00 dém  Offset 12.00 c3 @ RBW 1 Mnz
Att WE SWI G4ps  VBW 3 M
Count 300/300

@ LRm Viaw

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
Mode Auto FFT At ace  SWT G4ps  VBW 3IMHZ  Mode Auto FFT
Count 300,300

@ LRm Viaw

M1[1] .31 dBm| mMi[1] .36 dBm|
5.19242990 GHz| 5.23273370 GHz|
10 des
0 o8 - ™
ou —t T T I S S\ A E——
20 d8 / "‘I {
| | [ |
30 db ‘.\ f L
w1 \ / \
40 g 7 Y 7 N
f;" \ (,r \
;:c_l/‘-\- ) —] \ —
-0 di
=70 dimr-
CF 5,19 GHx 3?012 pts Spon 60.0 MHz 3?012 pts Spon 60.0 MHz
)| G v )l ] G v
11906763 11906763
Date: 18.AFR 2019 083204 Date: 18.APR 2019 08:41:55
Bottom Channel Top Channel
Results: 802.11n / HT40 / MCS0 / MIMO / Port 4 / PWL 15/ 8 dBi Antenna Group
Ref Lavel 22.00 dém Offset 12.00 3 & RBW 1 MHz Ref Lavel 22.00 dém Offset 12.00 3 & RBW 1 MHz
At 2o SWT 4ps YBW 3 MHZ  Mode Auto FFT At 2o SWT 4ps YBW 3 MHZ  Mode Auto FFT
Count 300/300 Count 300/300
@ LFm Viaw @ LFm Viaw
M1[1] 7,00 dBm| mMi[1] .91 dBm|
5.18345830 GHz| 5.22141090 GHz|
I I N I S R
f \ / i
i I‘. { |
/ | | |
T 1 T 1
/ \\ / \
/ A
/ \ /
CF 5,19 GHx 3?012 pts Spon 60.0 MHz 3?012 pts Spon 60.0 MHz
Il [ )i ) ([
11906763 11906763
Date: 18.AFR 2019 082651 Date: 18.AFR 2019 084417
Bottom Channel Top Channel
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Bottom -6.5 0.4 -6.1 -7.2 0.4 -6.8
Top -6.9 0.4 -6.5 -7.4 0.4 -7.0
Port 3 Port 4
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MHZ) (dB) (dBm /MHz) | (4Bm /MHZ) (dB) (dBm /MHz)
Bottom -7.2 0.4 -6.9 -7.2 0.4 -6.8
Top 1.7 0.4 -7.3 -8.7 0.4 -8.3
Corrected | Corrected | Corrected | Corrected Combined
PSD Port PSD Port PSD Port PSD Port o .
PSD Limit Margin
Channel 1 2 3 4 - (dB) Result
(dBm (dBm (dBm (dBm /(MHrZ") (dBm/MHz)
/MHZz) /MHZz) /MHZz) /MHZz)
Bottom -6.1 -6.8 -6.9 -6.8 -0.6 2.9 35 Complied
Top -6.5 -7.0 -7.3 -8.3 -1.2 2.9 4.1 Complied

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCSO / MIMO / Port 1 / PWL 15/ 8 dBi Antenna Group

] e o o
Spectrum
Ref Laval 22.00 d6m  Offset 12.00 03 & RBW 1 Mnz Ref Laval 22.00 d6m  Offset 12.00 03 & RBW 1 Mnz
Att @dE SWT S4ps VBW 3MHI Mode Auto FET Att @dE SWT S4ps VBW 3MHI Mode Auto FET
Count 300/300 Count 300/300
@ LFm Viaw @ LFm Viaw
M1[1] 6,50 dBm| Mi[1] 6.99 dBm|
5.19353050 GHz| 5.23332800 GHz|
——— T L e IS, NN — {.’L E— —
i ! f’ 1
! 1 | \
I 1} i !
! | ! |
CF 5,19 GHx 3?012 pts Spon 60.0 MHz 3?012 pts Spon 60.0 MHz
— e — e —
Il | BORRRR X il ] W we
11505763 11806763
Oete: 16.AFR 2019 093556 Oeve: 16.AFR 2019 092517
Bottom Channel Top Channel

Results: 802.11ac / HT40 / MCS0O / MIMO / Port 2/ PWL 15/ 8 dBi Antenna Group

] e o o
Spectrum
Ref Laval 22.00 d6m  Offset 12.00 03 & RBW 1 Mnz Ref Laval 22.00 d6m  Offset 12.00 03 & RBW 1 Mnz
Att @ SWT G4ps  VBW 3MHz  Mode Auto FET Att @ SWT G4ps  VBW 3MHz  Mode Auto FET
Count 300/300 Count 300,300
@ LFm Viaw @ LFm Viaw
mMi[1] 7.19 dBm| Mi[1] 7.46 dBm|
5.19332240 GHz| 523334490 GHz|
SR . L S I N i B O S
\
r' \ r' 4
{ 1 { 1
i \ / \
| / |
CF 5,19 GHx 3?012 pts Spon 60.0 MHz 3?012 pts Spon 60.0 MHz
— e — e —
JL | CECEEE I ] AR e
11505763 11806763
Oeve: 16.AFR 2019 093728 Dete: 16.AFR 2019 092536
Bottom Channel Top Channel

@ Page 426 of 828 FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 3/ PWL 15/ 8 dBi Antenna Group

Spectrum

(=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 94ps  VBW 3 Mhz
Count 300,300

Mode Auto FFT

(=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz
At Qs SWT 94ps  VBW 3 Mhz
Count 300,300

Mode Auto FFT

@ LRm Viaw
M1[1]

.25 dBm)|
5,18490950 GHz|

-70 dém-

@ 1Rm Viaw
Mi1] 2,77 dim|
5.23478670 GHz|

B e

CF 5,19 GHz 32001 pts
—_ —

Span 60.0 MHz

11806763
Oete: 18 APR 2019 093522

3?012 pts Spon 60.0 MHz

11806763
Oete 18 APR 2019 (92336

Bottom Channel

Top Channel

Results: 802.11ac / HT40 / MCS0O / MIMO / Port 4 / PWL 15/ 8 dBi Antenna Group

Spectrum

=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

(=]

Ref Laval 22.00 dém  Offset 12.00 63 & RBW 1 MHz

Att @ SWT G4ps  VBW IMHZ  Mode Auto FET Att @ SWT G4ps  VBW IMHZ  Mode Auto FET
Count 300/300 Count 300,300
@ LFm Viaw @ LFm Viaw
mMi[1] 7,21 dBm| mMi[1] #.70 dim)
5.18388210 GHz| 5.22352210 GHz|
k3 i
| ——— L i

CF 5,19 GHz 32001 pts
—_ —

Span 60.0 MHz

11806763
Oete: 10.SEP 2019 11:33:30

3?012 pts Spon 60.0 MHz

11806763
Oete: 18 APR 2019 09:17.08

Bottom Channel

Top Channel
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group

Port 1 Port 2
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
4Bm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (dBm /MHZ) (dB) (dBm /MHZ)
Single -11.0 0.5 -10.5 -11.4 0.5 -10.9
Port 3 Port 4
Channel PSD Duty Cycle Corrected PSD Duty Cycle Corrected
dBm /MH Correction PSD dBm /MH Correction PSD
(dBm /MH2) (dB) (dBm /MHz) | (4Bm /MHZ) (dB) (dBm /MHz)
Single -11.5 0.5 -11.0 -11.2 0.5 -10.7
Corrected | Corrected | Corrected | Corrected Combined
PSD Port PSD Port PSD Port PSD Port . .
Channel 1 2 3 4 . (dB) Result
(dBm (dBm (dBm (dBm /(MHrZ") (dBm/MHz)
/MHZz) /MHZz) /MHZz) /MHZz)
Single -10.5 -10.9 -11.0 -10.7 -4.8 2.9 7.7 Complied
Result: Pass
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